
Package leaflet: Information for the user 
 

HIRUDOID 3 mg/1 g cream 
chondroitin polysulfate 

 

Read all of this leaflet carefully before you start using this medicine because it contains 

important information for you. 
Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist 

has told you. 

- Keep this leaflet. You may need to read it again. 
- Ask your pharmacist if you need more information or advice. 
- If you get any side effects, talk to your doctor or pharmacist. This includes any possible 

side effects not listed in this leaflet. See section 4. 

- You must talk to a doctor if you do not feel better or if you feel worse after 14 days. 
 
What is in this leaflet 
1. What HIRUDOID cream is and what it is used for 
2. What you need to know before you use HIRUDOID cream 
3. How to use HIRUDOID cream  
4. Possible side effects 
5. How to store HIRUDOID cream 
6. Contents of the pack and other information 

 
 

1. What HIRUDOID cream is and what it is used for 
 

HIRUDOID cream is used: 

 For the topical treatment of blunt soft tissue traumas (with or without haematoma). 

 For the treatment of superficial thrombophlebitis if treatment with a compression 

stocking is not possible. 
 
 

2. What you need to know before you use HIRUDOID cream 
 

Do not use HIRUDOID cream: 

 If you are allergic to chondroitin polysulfate or any of the other ingredients of this 

medicine (listed in section 6). 

 On an open wound or injured skin. 
 

Warnings and precautions 

 Talk to your doctor or pharmacist before using HIRUDOID cream. 

 Avoid contact with the eyes, mucous membranes, open wounds and damaged skin. 

 If you have lower limb vascular inflammation, the primary method of treatment is using 

a compression bandage. 
 

Other medicines and HIRUDOID cream 
No known interactions. 
 

Pregnancy, breast-feeding and fertility 
No harmful effects on the foetus or infant have been reported in pregnant or breast-feeding 

women who use chondroitin polysulfate. 
 

 



Driving and using machines 
The effect on reaction speed is unknown. 

 
HIRUDOID cream contains ketostearyl alcohol 

Ketostearyl alcohol may cause local skin reactions (eg contact dermatitis). 

 

HIRUDOID cream contains methyl 4-hydroxybenzoate and propyl 4-hydroxybenzoate 

Parahydroxybenzoates may cause allergic reactions (including delayed type). 

 
 

3. How to use HIRUDOID cream 
 

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist 

has told you. Check with your doctor or pharmacist if you are not sure. 
 

It is recommended to apply HIRUDOID cream 2–3 times per day. The medicine can be used 

more frequently if required. Depending on the size of the treated area, a 3–5 cm strip of cream 

is usually sufficient. 
 

Method of application 
Apply on the skin. 
 

HIRUDOID cream is massaged into the skin. HIRUDOID cream can also be used under 

airtight bandages. 
 

HIRUDOID cream can only be used on healthy skin. Avoid contact with the eyes, mucous 

membranes, open wounds, and damaged skin.  
 

In case the treated area is a painful inflamed surface, the cream is applied carefully and 

covered with a bandage. In this case, the cream should not be massaged into the skin.  
 

HIRUDOID cream is also suitable for iontophoresis and phonophoresis. For use in 

iontophoresis, HIRUDOID cream is applied under the cathode. 
 

Duration of treatment 
Continue treatment with HIRUDOID cream until the complaints have disappeared. In case of 

bruises (haematomas), the duration of the treatment is generally up to 10 days. In case of 

superficial blood vessel inflammation (phlebitis), 1–2 weeks.  
 

The medicine may be used for even longer periods. However, if the complaints have not 

disappeared after 2 weeks of regular treatment with HIRUDOID cream or if the symptoms 

reappear after the end of the treatment, talk to your doctor.  
 

If you feel that the effect of HIRUDOID cream is too strong or too weak, talk to your doctor 

or pharmacist. 
 

If you use more HIRUDOID cream than you should 
No cases of overdose have been reported when HIRUDOID cream is used by following 

instructions.  
 

If you forget to use HIRUDOID cream 
Do not apply a double dose to make up for a forgotten dose. 
 

 



If you stop using HIRUDOID cream 
No special measures are required. 
 

If you have any further questions on the use of this medicine, ask your doctor or pharmacist. 
 

 

4. Possible side effects 
 

Like all medicines, this medicine can cause side effects, although not everybody gets them.  
 

Incidence unknown (incidence cannot be estimated from available data):  
 

Immune system disorders 
Methyl and propyl hydroxybenzoate can cause allergic reactions, including delayed reactions. 
 

Skin and subcutaneous tissue disorders 
Allergic skin reactions, such as redness, can occur in isolated cases, but these will quickly 

disappear after the discontinuation of the treatment.  
 

Reporting of side effects 
If you get any side effects, talk to your doctor or pharmacist. This includes any possible side 

effects not listed in this leaflet. You can also report side effects directly via 

www.ravimiamet.ee. By reporting side effects you can help provide more information on the 

safety of this medicine. 

 
 

5. How to store HIRUDOID cream 
 

Keep this medicine out of the sight and reach of children. 
Do not store at a temperature higher than 25 ºC. 
 

Do not use this medicine after the expiry date which is stated on the package. The expiry date 

refers to the last day of that month. After the initial opening of the tube, use the medicine 

within 12 months. 
 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist 

how to throw away medicines you no longer use. These measures will help protect the 

environment. 

 
 

6. Contents of the pack and other information 
 

What HIRUDOID cream contains 
 The active ingredient is chondroitin polysulfate. 1 g of cream contains 3 mg of 

chondroitin polysulfate derived from bovine tracheal cartilage. This corresponds to 

250 IU (unit defined based on activated partial thromboplastin time, APTT).  
 The other ingredients are: glycerol, stearic acid, ointment of the alcoholic solution of 

the oil of vitriol (cetylstearyl alcohol, oil of vitriol alcohols, white vaseline), 

emulgating cetostearyl alcohol, myristyl alcohol, isopropyl alcohol, potassium 

hydroxide, methyl-4-hydroxybenzoate, propyl-4-hydroxybenzoate, thymol, distilled 

water. 
 

What HIRUDOID cream looks like and contents of the pack 

White homogenic cream. 

http://www.ravimiamet.ee/


Aluminium tube lined with phenyl epoxy coating and sealed with a polypropylene screw cap. 

The tube is packaged in a carton with the leaflet. 
 

HIRUDOID cream is available in packages containing 40 g or 100 g of cream.  
 

Marketing Authorisation Holder and Manufacturer 

Marketing Authorisation Holder 
UAB “STADA Baltics” 
Gostauto 40A 
LT-03163 Vilnius 
Lithuania 
 

Manufacturers 
Stada Arzneimittel AG 
Stadastr. 2-18 
D-61118 Bad Vilbel 
Germany 
 

Mobilat Produktions GmbH 
Luitpoldstrasse 1 
85276 Pfaffenhofen 
Germany 
 

For any information about this medicine, please contact the local representative of the 

Marketing Authorisation Holder. 
 

Almar Sehver 
Tartu mnt 16 
10117 Tallinn 
Phone 6605910 
almar@aaa.ee 

  
This leaflet was last revised in November 2020. 
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